

## BIS Pacifyre® FPM



### MPA BAU Test Report

### Test Report No. 114746

- For fire resistant sealing of fire doors, pipe and cable apertures, ventilation ducts, fire valves, joints and seams in walls.



**Test Report No. 114746**

Rev. 1

1<sup>st</sup> copy of 15 Dec. 2011

Ordering party                      J. van Walraven Holding B. V.  
                                                 Industrieweg 5  
                                                 NL – 3641 RK Mijdrecht  
                                                 NIEDERLANDE

Order date                              5 Oct. 2011 – Ot/vh 1005-1

Content of order                      Initial inspection of BIS Pacifyre® FPM Fire Protection Mortar

The test report includes 6 pages

The test material is used up

In case of any dispute the original German text is decisive



Der Prüfbericht darf nur ungekürzt veröffentlicht werden. Die auszugsweise Wiedergabe bedarf der schriftlichen Zustimmung der Prüfanstalt. Die Ergebnisse beziehen sich nur auf das geprüfte Probenmaterial.

Bearbeiter    Dipl.-Ing. P. Thiessen  
Durchwahl    +49 511 762 8956  
E-Mail        pthiessen@mpa-bau.de

Nienburger Straße 3  
D-30167 Hannover

Telefon +49 511 762 8708  
Telefax +49 511 762 4001

 **DakS**  
Deutsche  
Akkreditierungsstelle  
D-PL-11220-01-00



**Niedersachsen**



Notifizierte Stelle  
0764